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18 SHEET METAL FENDERS, HOOD, DUST PANS, ETC.

FIGURE PART
NUMBER GROUP PART NAME and DESCRIPTION NUMBER 2TT- MODELS

18.000 - FRONT FENDER

Fender, Rightuiiveriniitiiuinssniaiasanse 200807 1 All
30-1-11 L F e 1 e LG S o srsasaasss 200808 1 All
Flatwasher, 5/16" Lg.... . s 300 14  all
Lockwasher, 5/16" Hed...{Bad :111ar} 3 240 14 A1l
Nut, 5/16" - 18 Hx,..... 4 A 205 14 All
Lockwasher, 5/16" Med. { L 240 4 All
Nut, 5/16" - 24 Hx... Fender Brﬂce}+.. 189 4 All
Bolt, 5/16" - 18 x ot ol
11/16" Hx, Hduousoeoss e 397 2 a1l
Flatwasher, 5/16" Sm.,.| Fernforcement - 225 2 All
Lockwasher, 5/16" Med.. i 240 2 All
Bolt, 174" - 20 x 1/2v
HE S s S Gy A o 179 8 All
Bolt, 1/4" - 20 = 5/8"
i b (el to PR 257 4 All
Bolt, 1/4™ - 20 x 1/2" { Radiator}
Trugs. Hd, .vsanenissesan Grille |.... 398 p All
Flatwasher, 1/4" Sm. +.... “res 243 12 All
Lockwasher, 1/4" Med. .,,, wiwian 190 14  All
Nut, 1f4" - 20 Hx. ..0vres i 203 14 All
Bolt, 5/16" - 18 x
1T/16" By Hdo ooy to B 397 8 All
Flatwasher, 7/16" Lg. .....!Splashh..... 519 10 All
Flatwasher, 5/16" Lg. .....J Shield\..... 300 10 All
Lockwasher, 5/16" Med. .... S 240 10 All
Anti-Bqueak (to Body Pillar)....eveese.... 201806 14 All
Anti-Squeak (to Splash BShield)....evswsess 201805 2 All
Insulator (to Body Pillar)................ 200501 2  all
Cover, Hole (Rubber)...jused with oney.... 202834 2 K100,K101, K481, K482
Plug, Hole (Metal).... .{piece Bumper } - 202940 2 K100,K101,K481, K482
18.002 - FRONT FENDER MOULDING
Moulding, Right......u0... T vew 202015 1 F47 ,F4B85,K101, K482
Moulding, Left....oveenceecins sesrrarreans 202020 1 F47,F485,K101, K482
Fastaner sl iammsiar s S o erssasasas 202018 2 F47 ,F485,K101 , K482
Fastener (incl. Retainer Stud).......... 202020 4 F47,F485,K101, K482
Lockwasher, No, 10 Ext. Tooth......sv.s. 204 4  F47,F485,K101, K482
Nut, No. 10 = 24 H¥. iiuwiseccrenonsovons 378 4 F47 ,P485,K101, K482
Plate, Name (Manhattan)..eeeweeeseeeseee.. 202591 2 F47C, F486
Plate, Name (CusStom)....vewevenessnnasnsss 203052 2 K101, K482
e 1T ba L A RS LN S rrrrassnssss 202592 6 F47C, F486, K101 , K482
18.005 - FRONT FENDER BRACE
Brace, up to Serial F47-9763, K101-17540.. 200811 2 F47, K100
Brace, Right.... [ after Serial Fd7- +..... 202087 1 A1l
Brace, Left.....{ 9763, EK100-17540 }.. .. 202088 1 All
Bolt, 1/4" - 20 x 5/8" Hx. Hd. ....0ee..s 257 2 All
Lockwasher, 1/4" Med. ..oveeesverennneens 180 z All1
i e B e Wil 5 R S e e E 203 2 All
Washer, 5/16" Med. ..cuevavannconna S 240 2 All
o [T et W e VB et R s e e e 189 bd All
=166-




SHEET METAL—FENDERS, HOOD,

DUST PANS, ETC,,

18

::::;.Ii'::n GROUP PART NAME and DESCRIPTION i gty MODELS
18.010 - FRONT FENDER SPLASH SHIELD
Shield, Right (inel. Insulat ien}....cvu... 200609 1 All
Shield, Left (incl. Insulation).......... 200810 1 All
Bolt, 5/16" - 18 x
Ilflﬁ“ L - to A s 387 10 All
Flatwasher, 5/16" Lg, .,...{Front G 300 10 A11
Flatwasher, 7/16" Lg. .,...{Fender}..... 518 10 a1l
Lockwasher, 5/16" Med. .... R TaTeT 240 10 All
Bolt; 1/4" - 20 x
I EL A e e onkn )+..... 207 q All
Bolt, 1/4" - 20 % to
1" Hx., Hd. TapP. .au...oo.|Frame(...... 343 4 a11
Flatwasher, 1/4" Lg. ...... 344 4 411
Lockwasher, 1/4" Med, e HEE 180 4 All
Bolt, 1/4" - 3p % 1/8"
£ s e e e to o 172 18 All
Flatwasher, 1/4" Sm. «sssatRadiatoxh, .., 243 18 All
Lockwasher, 1/4" Med. ....| Shroud s 190, 18 A1)
Nut, 174" - =l e leerarats S 203 1B All
Anti-Squeak, !fz"ﬁ 22378 ivisesasiniien 301948 4 A1]
Anti-Squeak (to Shroud) 1" x 7 3/4v caena. 201BO7 2 All
18.015 - DUST PAN
Pan, Frunt.....+........,................. 2009082 1 All
Pan, Right, up to Serial F47-3458, Kl00-
EBEU................,....+.............. 200983 1 F47, K100
Pan, Right, after Serial F47-3458, K100-
5860......................... .......... « 202037 1 All
Pan, Right.........(Dual Manifold)...,.... 203389 1 F486
Pan, Right.........{R.E.D.]............... 203566 1 F485, K481
Pan, Lett.......................+.;....... 200984 1 All
Pan, Left..........{R.H.D.}..........+.... 203567 1 All
Serew, No. 10 - 16 x A et T I R e 460 *  All
Flatwasher, No. 10 Sm. 248 ] All
Bolt, 1/4" - 20 x 1/2" Hx. Hd. Tap. wa: 285 = A1l
Flatwasher, 1/4" Sm. P S B W 243 * All
18.030 - DUST PAN BRACKET
Bracket, Right....ecevrivivainnaisianneis,. 202581 1 All
Ecraew, No, 10 - 24 = 7/16" Rd. Hd. 5. . 470 1 All
Lockwasher, No. 10 Med, A L 254 1 A1l
Nut, No., 10 - 24 Hx. e e e e e 378 1 All
Bracket, Left................ sesenrsaannas 2008985 1 All
Screw, No. 10 = 16 x 1/2" Hwx. Hd. 460 1 All
18.035 - REAR STONE DEFLECTOR
PANELS (IN PRIME)
Panel iy Right:o oo earm o srassanseas 200563 1 All
Panel imas . oo hib i e L e .. 200562 1 All
PB.IIEI,CEB.‘I:E.‘I'.-“....+......+.............. 200561 1 all
Bolt, 1/4" - 20 x 1/2" Has Bdo Ui 179 15 A11
Speednut, 154" - 20 H¥. awwwminicanesss 202045 10 All
Flatwagher, 1/4" Sm. R T 243 10 All
Lockwasher, 1/4" Med. AR e r e s R e e 130 10 All




18 SHEET METAL FENDERS, HOOD, DUST PANS, ETC.

;ﬁ:& GROUP PART NAME and DESCRIPTION Hmﬂn ary. MODELS S
18.035 - REAR STONE DEFLECTOR PANELS
{IN PRIME) (CONT'D.) i
Nut, 1/4" - 20 Hx. Lt. ..... S A TR 203 10 A1l 1B-1-
Bolt, 1/4" - 28 x 1/2" Hx. Hd. ........ . 296 &6  All 16-1-
Lockwasher, 1/4" Int. Tooth........... o 275 & All 18-1-
18-1-
18.100 - HOOD
NOTE: Hood ordered for K100, K101, K481 and K482 Model Cars
must be drilled for Upper Grille.
18-1-
18-1-1 Hood, up to Serial F47-5167, K100-11654... 202030 1 F47, K100 18-1-
18-1-1 Hood, from Serial F47-5167, K100-11654 18-1-
to F485-3049, F486-6961, K481-15180,
- R B - b e e e e nens  S00833 1 A1l
18-1-1 Hood (with lengthened Skirt) after Serial
F485-3049, P486-6951, K481-15180, _
e B T LT s . 203304 1 F4B5, F486, K481, K48
Bumper fon Fenders)..ivisessaeancnnnonnnns . 200617 14 All
Bumper f{on Radiator Shroud)....eeceeeeon.. 200627 2 All
Anti-Sgueak (to upper Panels) 586 3/4"
Long...ovuua. e 200502 1 All
Screw, No. 6 - 18 x 1/2" Pan Hd.,Cr.
Reaoars ft e o e e I 498 17  All .
Anti-Squeak (to Cowl SideS)....evevesras.s 202520 2 All 18-1-
Screw, No. 6 - 18 x 1/2" Pan Hd. Cr. 18-1-
T 3 R e T el M 498 4 all 18-1-
Anti-Squeak (Hood Cross Brace)..veeevs.... 202018 4 All
18.130 - HOOD MEDALLION
Medallion (Frazer Emblem}........ecui..0.... 200838 1  F47, F47C, F4B5, F496
Medallion (Kaiser EmbBIem).....eeevessnsnns 201791 1 K100, K101, K481, Kii2 18-1.
Speednut........ et AN || S 200639 2 All 18-1-
18-1-
18.135 - HOOD MAME LETTERS
A e s P SR 200688 1 a1l
N b e T T e s e SEODRS09: 15V RTL
B e e s e s ey BO0GRY 1. F4T; PA7C, F485IFASE
el s e, o R e e e CS0LTOZ. 1y K100, - KLOY, X481 SEIE
I e L o L o rusarmsarasensnss 201703 1 K100, K101, K481, K8
e e e P = sresacssssseraes 200692 2 F47, F47C, F4B5, F485
B s ashurssarira s nasanaseaasna 200682 1 KL0D, K101, K481, K68
e e Bk Sl e e e IO TTO4 1 EL00; K10Y, (E4R1AERAR
L e e e cesvasrenensresanas 200683 1  F47, F47C, F485, F4Bh
CIED s SR e e, 52093087 6 ALY
Plate, Name (FraZer).eessssssrsnarsssiases 203023 1 F47, F47C, F4B5, Fd86
Plate, Name (Kaiser)...... srrrnrrrryeranen 203024 1 K100, K101, K481, Ki8
AT e e R e e e 203025 3 all
18.140 - HOOD LOCK
18-1-4 Lock {incl. Lever, Latch and Springs)..... 200624 1 All
18-1-2 Bolt, 1/4" - 20 x 1/2" Hx. Hd: +veevaves 179. 3 A1l
18-1-5 Flatwasher, 1/4" 8m, .euresneressosaanss 243 3 All
18-1-3 Lockwasher, 1/4" Med. ...visivensrsnsnas 180 3 All
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SHEET METAL—FENDERS, HOOD, DUST PANS, ETC,,

18

PART

FIGURE
NUMBER GROUP PART HAME and DESCRIPTION NUMBER aTy. MODELS
18.140 - HOOD LOCK (CONT’D.)
18-1-7 L R B e e 203 3 All
18-1-5 Spring, Latch.v.vioieceannnnss R P i O e il
18-1-11 Spring, Latch Tension..... s el 20176 1 aAll
IE"l"IE S-pl‘ iﬂgp La‘tr:h plate. CRC R R ) EROE R K ROFRE R R RE R 201797 l All
18-1-16 Spring, Hood Kiek Up........ m e a et e Tui S b A () T Y X 1 All
Flatwasher, No, 12 Sm. .ceeeeees. e Y 610 1 All
18.144 - HOOD LOCK SAFETY CATCH
13_1_17 CatCh-!-!!fi-i'lltl ------ L I T O T R O I T I I I 8 Eﬂﬁﬁz.ﬁ 1 ﬂ.ll
1B-1-2 Bolt, 1/4" - 20 x 1/2" Hx. Hd. ..o.... ' 179 2 Al
18-1-3 Lockwasher, 1/4" Med. ....vvevsesareesss 190 2 All
Wut, 1/4'" - 20 Hx. Hd. ........ 2083 2  all
18.146 - HOOD LOCK SUPPORT ROD
K432 RDd‘-IfIFIIl‘I“l'I R N R R R E R E ] 201798 1 All
Bolt, 1/4" - ZE' - iR - PR - ) R S 394 2 All
Lockwasher, 1/4" Med. .......0venvnnvoann 190 2 all
Hot, 1/4" = 20 BX. .uvicivenessia 203 2 All
18,154 - HOOD LOCK CONTROL
IE_l" 15 Cﬂntrﬂl {iHCI 0 Knﬂb: R R I O I I T R Eﬂ'ﬂﬁa? 1 A].].
1B-1-14 Lockwasher, 3/8B" Ext. Tooth...ucvavamnns 291 1 All
18-1-13 L L N & R B 290 1 All
Grommet (in Badiator Shroud and Dash
Panell......... e E st a s a s naass 200499 2 All
18.156 - HOOD LOCK CONTROL CABLE CLEVIS
186
E*iEE - 18-1-9 Clevis.....““« ---------- R EE Y 2017949 1 .I"1.11
18-1-10 Clavis Pin, 21/32" x 1/2", e cnnuneen 201800 1 All
18-1-8 Cotter Pin; S/ 8By T o e e 414 1 All
18.158 - HOOD LOCK CONTROL CAERLE
BRACKET (AT COWL)
Er&cket..+.+ -------- T R T S T S S SR . 2“2053 1 All
Serew, No. 10 - 24 x 1/2" Rd. Hd. Cr.
Ree e e st R g P T e 473 2 All
Lockwasher, No. 10 Ext, Tooth...eueeeeoo.. 294 b4 All
Screw, No, 10 = 24 x
1/2" Rd., Hd. Bl. ...... Cable }J....... 203 1 All
Lockwasher, No. 10 to
Ext, Tooth. o cecusire vof Bupporti...... ' 294 1 All
Hutp Nﬂ‘.. 1“"’ 24 Hx, LR L # 8@ Fraw fmemamey - ETE 1 -ﬁlll
18.200 - HOOD HINGES
Hinge, Right....| up to Serial F47- } s 200834 1 F47, K100
Hinge, Left.....| 5167, K100-11654 canas 200635 1 F47, K100
Hinge, Right, from Serial F47-25485, F47C-
1,000,001, K100-116854 to F47-25485,
F47C-1,009,285, K100-33153........ eaeews 202032 1 F47, F47C, K100
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SHEET METAL FENDERS, HOOD, DUST PANS, ETC,

PART

FIGUR!

NIRE  GROUP PART NAME and DESCRIPTION NUMBER QY- s NUMBE
18.200 - HOOD HINGES (CONT’D.)
from Serial F47-
25485, F47C-1,009,
285, K100-33153,
Hinge, Right... / K101-2,000,001, to }.... 202545 1 F47, F47C, K100, K101
F47-32008, F47C-1,
027,636, K100-58301,
K101-2,003,235
Hinge, Left, from Serial F47-5167, K100-
11654 to F47-32008, F49C=1,027,636,
K100-56301, KI101-2,003,235. . c:usissssca.. 202546 1 Fa7, F4TC, K100, K101
after Serial F47-
Hinge, Right.... ) 32008, F47C-1,027,(..... 202930 1 All
Hinge, Left..... 636, K100-56301, vena s 202931 1 All
,%1-2,003,235
Bolt, 174" - 20 x 5hav
FLs vHds s Bl s as ey b to Hood({..... 390 4 All
Lockwasher, 1/4" Ext. Bides
Tooth CEal, ...saresewans O | 391 4 All
Bolt, 5/16" - 24 x 3/4%
B HA it i e e R::rﬂg::ﬂ = 224 4 All
Flatwasher, 5/16" Lg. ... 300 4 All
Lockwasher, 5/16" Med. ..| Drace s 240 4 A1l
Flatwasher, 5/16" [ )
g e T ) 300 6 All _—
Lockwasher, 5/18"
o A 8 e B . 240 6 All e
Nut, 5/16" - 24 J
Hx. T e e v o L 5 189 & All e
to Cowl Sides for !
Flatwasher, 3/8" Weld Bolt r
Lt R AP Jobs i 244 & All e
Lockwasher, 3/8Bv
P e A e s 192 & All =
Kut, 3/8" - 18
i o F ey e e v o Jiwm 204 5] All T
Bolt, 5/16" - 24 x
11/4" Hx. Hd. ...... L 418 2 F47, K100 —
Bolt, 5/16" - 24 x use with 200634
A4 Hx, Bd. aacse: = and 200635 i 244 4 F47, K100 T
Flatwasher, 5/16" Lg. Hinges S 300 6 F47, K100
Lockwasher, 5/186" =
Medy (nn e s o 240 & F47, K100
Spring (use with 200634 and 200635 Hinges) 200636 2 F47, K100 B
Spring (use with 202032, 202545 and 202546
2 o T e e e e SR rrrassnnssanaens 202058 2 F47, F47C, K100, Ki01 T
gpring (use with 202830 and 202931 Hinges) 202932 2  All
18.250 - HOOD PROP
Prop, Right.... [ up to Serial F47- «... 201934 1 F47, K100
Prop, Left.....{ 5167, H100-11654 } ... 201935 1 F4T7, K100 T
from Serial F47-5167,
Prop, Right,.)F47C-1,000,001, K100~ .= 202034 1 F47, P47C, K100 i
Prop, Left...]11654 to F47-18021, F47C-(.. 202035 1 F47, F47C, K100

1,001,444, K100-23942
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SHEET METAL—FENDERS, HOOD, DUST PANS, ETC., 18

HAGURE PART
NUMBER GROUP PART MAME and DESCRIPTION HUMBER ary. MODELS

18.250 - HOOD PROP (CONT'D.)

from Serial F47-16021,
F47C-1,001,444, K100-
23942, K101-2,000,001 to
F47-32008, F47C-1,027,636 "

«« 202827 F47, F47C, K100, K101
202826 1 F47, F47C, K100, K101

=

Prop, Right.
Prop, Left..

o3 K100-56301, K101-2,003,235/,.
Bolt, 5/16" - 18 x o
11/16% Hx. HA: ieveercines Splashl®" " 397 6 F47, F47C, K100 ,101
Lockwasher, 5/16" Med. .... Shield)®*"*° 240 6 P47, F47C, K100, K101
Nut, 3/16" = 18 HX. ....... il 205 [ F47, F47TC, K100, K101
01 Bolt, 1/4" - 28 x
19/32" Dv, Hd. Sl. esvesss to seaas 201937 2 F47, F47C, K100, K101
Springwasher.........c....{ Upper l(..... 201936 2 F47, F47C, K100, K101
washer, 1/4" Med. ,,../Bracket|..... 190 2 F47, F47C, K100, K101
Nut, 1/4" - 28 HX. ....... eiatetels 261 2 F47, F47C, K100, K101
18.252 - HOOD PROP BRACKET
BrACKet, . i i e e e T e 202036 2 F47, F47C, K100, K101
Bolt, 1/4" - 20 x 1/2" Truss Hd. S51. ... 398 q F47, F47C, K100, K101
Lockwasher, 1/4" Med., .....uuea:. ¥ araraa 190 4 F47, F47C, K100, K101
Rut, 1/4" = 20 HX, ..rucreseens A 203 4 F47, F47C, K100, K101
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